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Statement

The test report is invalid if it is not affixed the offical seal of the laboratory to it.

Copies of the test report without the offical seal of the laboratory are invalid.

The test report is invalid without the signatures of compiler, checker and approver.

The test report is invalid if it is blotted out.

It is forbidden to copy the test report partially without the written approval of the
laboratory.

The conclusion of the consignation test is only valid for the provided sample.

The test report has been drafted in Chinese and translated into English (if exist)

for convenience only. In the event of discrepancy, the Chines version shall prevail.

Unless noted otherwise, the test type is consignation test.

345 Address: N0.345 East Yunling Road, Shanghai
(Post Code): 200062
(Tel): (021) 31765555 (Fax): (021) 31015117
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PB-S220S 14.4V 220hh

Chinese
Name of Sample BATTERY PB-S220S 14.4V 220ih
English
1118060103
Sample No.
Consignor SMIT Electronics Co., Lo
Manufacturer SMIT Electronics Co.,Ld.
ST/S/AC. 10/11/Rev. 6 38.3 UNITED NATIONS ™Recomendations on the TRANSPORT OF
Test method DANGEROUS Q0XDS™* Manual of Tests and Criteria ST/S&/AC. 10/11/Rev. 6 38.3
ST/S/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “'Reconmendations on the TRANSPORT OF
Criterion DANGEROUS GOODS™ Manual of Tests and Criteria ST/S&/AC. 10/11/Rev. 6 3B. 3
m 1
Appearance Black Plastics cement srell
2018-06-08 2018-06-13  2018-08-08
Acoepted Date Test Date
Altitude smulatnon Tﬁemal test Vlbratlon Shock External stort
Test Items cirouit, Inpect, Overcharge, Forced discharge
-— -. .
ff >
ST/S/AC. 10/11/Rev. 6 B. 3 \
The le has the test items of NITED on the
IRANgg()E OF (GOODS" Manual of Tests 4pd trlter|a|ST/Sf|/kA0/1]/Ra/ 6
Go elusion
-3 " a , 21808°3/
Rechargeable Lithium Battery. /
Comment
/
) 210038
((‘;;E!g;r Post Code

I Compiler:

(Vice chief engineer)



Name of Test

Shanghai Research Institute of Chemical Industry NO. 1118060103

Testing Co., Ltd. Test Report

Standard requirerent or The

No. toms Clause Number of Standard Test Result Go elusion
ST/SG/AC. 10/11/Rev. 6 38. 3 T.1 1
1 _ UN Manual of Tests and Criteria A ix 1
Altitude ST/S/AC. 10/11/Rev. 6 Section 38.3 Test 7.1 o APPENdix Passed
simulation
m
ST/SG/AC. 10/11/Rev. 6 38.3 T.2 2
2 UN Manual of Tests and Criteria See Appendix 2
Thermal test  ST/S6/AC. 10/11/Rev. 6 Section 38.3 Test T.2 o ' PPendtX Passed
ST/SG/AC. 10/11/Rev. 6 38.3 T.3 3
. . UN Manual of Tests and Criteria See Appendix 3
3 Vibration  ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 oo [ PPENdIX Passed
ST/SG/AC. 1(V11/Rev. 6 38.3 T.4 4
4 UN Manual of Tests and Criteria See Appendix 4
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 oo ' PPenalX Passed
ST/SG/AC. 10/11/Rev. 6 38. 3 T.5 5
5 UN Manual of Tests and Criteria A i
EXterr]aI _short ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.5 See Appendix 5 Passad
circuit
ST/SG/AC. 10/11/Rev. 6 38.3 T.6 6
6 UN Manual of Tests and Criteria A i
Inpact ST/SS/AC. 10/11/Rev. § Section 38.3 Test .6 S¢ APpendix 6 Passad
n
ST/SG/AC. 10/11/Rev. 6 3.3 T.7 7
7 UN Manual of Tests and Criteria i
Overcharge  ST/So/AC. 10/11/Rev.6 Section 3.3 Test T.7 o0 APPENAIX T Passed
ST/SG/AC. 10/11/Rev. 6 3. 3 T.8 8
8 . UN Manual of Tests and Criteria i
Forced discharge ST/sc/ac. 10/11/Rev. 6 Section .3 Test .8 o0 /PPendix 8 Passed
:20°C-24°C ; /%

Test Environment
Condition

Subcontracted Test
Condition

Arbient temperature:20C-24 C ;Arbient humidity:/%

/
Test Item
/
Subcontracted Name Post Code
Laboratory /

Address Tel

Remark



No.

Sample

No.

001

002

003

004

005

006

007

008

SRICI Testing Co.

Sample Status

1CYc
1CYC Fully charged

1CYC
1CYC Fully charged

1CYC
1CYC Fully charged

1CYC
1CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

This space intentionally
left blank

L- V- D-

Name of Test Items

Mass

/g
1443.
1443.
1444,
1444,
1444,
1444,
1445,

1445,

R-

88
76
66
81
01
62
13

82

Ltd. Test Report- Appendix

Before

ocv

16.65
16.59
16.60
16. 57
16. 59
16.61
16.57

16. 58

F-

0-

1

Altitude simulation

After
Mass ocv

/g v
1443. 88 16. 64
1443. 75 16.58
1444. 64 16. 59
1444. 81 16. 57
1444. 02 16. 58
1444. 62 16. 60
1445. 13 16.57
1445. 82 16. 57

1

Mass Loss

1%
0. 00
0. 00
0.00
0. 00
0. 00
0. 00
0.00

0. 00

Note: L-Leakage V-Vcnting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

miii8 61 3

3/11
Residual

OCV  Other

1% Event
99.94 0
99.94 0
99. 94 0
100. 00 0
99. 94 0
99.94 0
100. 00 0
99. 94 0



- 2
SRICI Testing Co. , Ltd. Test Report—Appendix 2  no.iiis 6 i 3

4/11
2
No. Name of Test Items Thermal test
it Before After
Sample Status Mass Loss  Residual
Sample Mass ocv Mass ocv OCV  Other
No. Ig N Ig v 1% 1% Event
0L g iy charges 1443.88 1664 1443.07  16.36 0.06 9832 0
002y mlly charged  1443.75 16,58 1443.00 1632 0. 05 98.43 0
008 1o Rolly charged  1444.64 16,59 1443.91  16.28 0. 05 98.13 0
004  yovc mlly charged 144481 16,57 144402  16.28 0. 05 98.25 0
005  soetlly charges  1444.02 1658 1443.20 1632 0. 06 98.43 0
006  suvetully charged  1444.62 1660 1443.96  16.34 0. 05 98.43 0
007  suvefally charged  1445. 13 16.57 144440  16.27 0. 05 98.19 0
008  suvetully charged  1445.82 16,57 144514 16,28 0. 05 98.25 0
This space intentionally
u left blank
L- V- D- R F- 0-

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.



Sample

S8 88 I8 RBEBE

SRICI Testing Co. , Ltd. Test Report- Appendix

Sample Status

1CYc
1CYC Fully charged

1cYc
1CYC Fully charged

1cYc
1CYC Fully charged

1CYC
1CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

This space intentionally
left blank

L- V- D-

Name of Test Items

Before

Mass ocv
Ig v
1443.07  16.3%6
1443.00 1.3
1443.91 16. 28
1444, 02 16.28
1443. 20 16.32
1443. 96 16.34
1444. 40 16.27
1445. 14 16. 28

R- F-

3

Vibration

After
Mass ocv

/g AY
1444. 01 5. 34
1443. 97 6.3
1444. 83 16. 26
1444. 98 16. 18
1444, 17 16.30
1444, 86 16. 32
1445. 30 16. 24
1446. 02 16.26

0-

3

Mass Loss
1%
0.00
0.00
0.00
0.00
0.00
0.00
0.00
0.00

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

mni8 61 3
5/11
Residual
ocv Other
1% Event
®. 88 0
D. A 0
99.88 0
99.39 0
99.88 0
99.88 0
99.82 0
0. 88 0



No.

Sample

No.
001

002

003

004

005

006

007

008

No Disassembly,No Rupture & No Fire.

This space intentionally

L-

SRICI Testing Co. ,

Sample Status

1CYC
1CYC Fully charged

1CYC
1CYC Fully charged

1CcYC
1CYC Fully charged

1CYC
1CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

50CYC
50CYC Fully charged

left blank

V- D-

Name of Test Items

Mass

/g
1444,

1443.
1444,
1444,
1444,
1444,
1445.

1446.

01

97

83

98

17

86

30

02

R-
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

Ltd. Test Report— Appendix

Before

ocv
Y

16.34
16.31
16.26
16. 18
16. 30
16.32
16. 24

16. 26

F-

Shock

Mass
/9

1443. 94
1443, 92
1444. 80
1444.95
1444. 14
1444. 82
1445, 27

1446. 00

0-

4

After

ocv
N

16. 31
16. 28
16.24
16. 15
16. 27
16.30
16.21

16.25

4

Mass Loss

1%

0. 00

0.00

0.00

0. 00

0. 00

0. 00

0.00

0.00

no.iii8 6 i 3
6/11
Residual
ocv Other
1% Event
99. 82 0
99.82 0
99.88 0
99.81 0
99.82 0
99.88 0
99.82 0
99. 94 0



No.

Sample No.

001

002

003

004

005

006

007

008

D-

I

- 5

SRICI Testing Co. , Ltd. Test Report- Appendix 5 nonis 6 i 3

This space intentionally left
blank

R-

Sample Status

1CYC

1CYC Fully charged
1CYC

1CYC Fully charged
1CYC

1CYC Fully charged
1CYC

1CYC Fully charged
50CYC

50CYC Fully charged
50CYC

50CYC Fully charged
50CYC

50CYC Fully charged

50CYC
50CYC Fully charged

F- 0-

Name of Test Items

Max. External Temperature
rc

58. 6
58. 6
58.4
58.5
58.3
58.4
58.2

58. 1

External short circuit

Other Event

0

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

7/11
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SRICI Testing Co. , Ltd. Test Report- Appendix

6
No. Name of Test Items Impact
Sample No. Sample Status Max Externra(I: Temperature
1CYC 50%
009 1CYC 50% Capacity 24.4
1CYC 50%
010 1CYC 50% Capacity 24.5
. 1CYC 50%
ol 1CYC 50% Capacity 24.2
1CYC 50%
012 1CYC 50% Capacity 24.4
013 1CYC 50% 24 4

1CYC 50% Capacity

This space intentionally left
blank

D- F- 0-
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

NO. 1118060103

Other Event

8/11



- 7
SRICI Testing Co. , Ltd. Test Report- Appendix 7 no.iiis 6 i 3

9/11

7
No. Name of Test Items Overcharge
Sample No. Sample Status Other Event
1CYC
014 1CYC Fully charged 0
1CYC 0
015 1CYC Fully charged
1CYC 0
016 1CYC Fully charged
1CYC 0
017 1CYC Fully charged
50CYC 0
018 50CYC Fully charged
50CYC
019 50CYC Fully charged 0
50CYC
020 50CYC Fully charged
50CYC
021 0

50CYC Fully charged
This space intentionally left blank

D F 0-
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.



- 8
SRICI Testing Co. , Ltd. Test Report- AppendiXx s  no. 1118060103

10/11

No. Name of Test Items Forced discharge

Sample No. Sample Status Other Event

1CYC 0
022 1CYC Fully discharged
1CYC 0
1CYC Fully discharged
1CYC 0
1CYC Fully discharged
1cyc
1CYC Fully discharged
1cYe
1CYC Fully discharged
1cyc 0
1CYC Fully discharged
1cyc 0
1CYC Fully discharged
1cye 0
1CYC Fully discharged
1CYC
1CYC Fully discharged
1cYC 0
1CYC Fully discharged
50CYC 0
50CYC Fully discharged
50CYC 0
50CYC Fully discharged
50CYC
50CYC Fully discharged
50CYC 0
50CYC Fully discharged
50CYC 0
50CYC Fully discharged
50CYC
50CYC Fully discharged
50CYC
50CYC Fully discharged 0
50CYC
50CYC Fully discharged 0
50CYC
50CYC Fully discharged 0
50CYC 0
50CYC Fully discharged

228 828EEEEBERSBBREER

O

2 8

D- F- 0-
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.



> -Hr’mm! &

i
SRICI Testing Co. ,

2 3 4 5 6 8

JLMS

2]
-t

oS T,
a4 B

N

L:C X W

Ltd.

9

Nded<w+ Sso—c

Test Report—Appendix

12131415116 171519

8 0¢¢ S-04d

DETNY

211



